* MASSEY FERGUSON
LAWN & GARDEN EQUIPMENT

PARTS MANUAL
2500 SERIES

Attachments & Accessories







Table of Contents

Mig. No. Description Page No.
1650555 WEIGHTS-REAR WHEEL .. ... ... ¢ttt ivs it tarastaaracarencencsnnsancnanennss 2
1691520 42 DOZER/SNOW BLADE ... .. e s e e e 4

{Requires Hitch, Mfg. No. 1692624 & Lift Lever, Mfg. No. 1682623)
1691521 35" SINGLE-STAGE SNOWTHROWER

{Requires Hitch, Mig. No. 1692622 & Lt Lever, Mfg, No. 1652623)

Body B Rolor ... .. s e s E e rr et et G e a e a s B

I R 8

L« 10
1691837 FRONT COUNTERWEIGHT ......0iitiaiiaiiatataatacacaaaraaaaaoaeccnannnn 2
1682471 GRASS MULCHER KIT (For38" Mower) . ...........c..ccciuaa... e mieeeaaaaaa 12
1652620 " CLEAN SWEEP TWIN CATCHER

Adaptor, Blade & Tube . . ... .. i i e ie i iiiaiaiea s 14

L T 16

5 11 {1 18
1692621 CLEAN SWEEP TURBO TWIN CATCHER

L7 =1 - 20

L 1 16

- 1 18
1692622 HITCH ASSY. (Far 36" Snowthrower)

3 I T 22

Bracket &Lt Rod ASaY. .. oo o it i e i e et a st a e e 24
1692523 LIFT LEVER KIT {For Snowthrower & DozerBlage) .. ... ... oo i it iaeiennn s 26
1692624 HITCH{Ferd2" Dozer/Snow Blade) ... ... . ..ot iicicnacinaracian 28
1692626 38" TURBO ELOWER (Requires Catcher, Mfg. No. 1652621)

LT 30

Arbor & Deflector . ..o uirarrinrianrarsar st et ar st  ra iy 32
1692629 L LA I T = 34
1692636 HITCH{ForRear Weight) . .. oo .o oo i i it iie it ciiaaciemsaanaas 34
STANDARD HARDWARE TORQUE SPECIFICATIONS .. ... ... ... ... ccoionnnn [nside Back Cover

& Copyright 1936 Simplicity Manufacturing, inc., All Rights Raserved.

1



Weight - Bear Whee!

wise, use

fication chart located on the Inside

the standard hardware torque speci-
back caver.

MOTE: Unless noted othe

Front Counterweight

pmam LR RN

G

“,

Jﬂﬂhn




Mig. No. 1690555
Weight - Rear Wheel

REF. PART
ND. NO. QTyY. DESCRIPTION
i 1316950 2 MUT, Hex, Full, 3/8-16
2 1924940 2 WAZHER, Flain, /8
3 1960513 2 CAPSCREW, Hex Hd., 3/8-1G6 x 8-3/4
{2-1/2 Thread Length}
*q 1 WEIGHT, Wheel

* If a wheel weight is needed order Mfg. No. 1690555. (Incl. Ref. Nos. 1-4.}

Mfg. No. 1681837

Front Counierwveight
REF. PART
NO. NO. QTyY. DESCRIPTION
1 176012 1 SAFETY CLIP
2 * WEIGHT ASSY.
3 1704792 1 ROD, Hitch

* Order Whelegoods 1621837 {Includes items ref. nos 1 & 3)



42% Dorar/Snow Blade

1564

MNOTE: Unless noted otherwise, use
the standard hardware torque speci-
fication chart located on the inside
back cover.



Mfg. No. 1681520

42" Dozer/Snow Blade
REF. PART
NO. NO. QTY. DESCRIFPTION
1 107126 2 SPRIMG, Tension
2 105051 2 SPACER
3 107045 1 PLATE, Wear
4 107106 2 SHOE ASSY.
L) 1675188 2 EYEBOLT
5] 1709817 1 BLADE ASSY.
7 1709518 1 FRAME ASSY., Front
8 18416950 [ MNUT, Hex, Full, 3/8-16
9 1816865 10 LOCKWASHER, 3/8
10 1917372 4 MNUT, Hex, Full, 5/16-18
11 1924940 4 WASHER, Plain, 3/8
12 1920328 2 CAFPSCREW, Hex, 1/2-13 %1
13 1921965 4 CAPSCHEWY, Hex Hd. |, 3/8-16 x 3/4
14 189221324 2 NWUT, Hex Lock, 1/2-13
15 18321350 <] CARRLAGE BOLT, 3816 x 1
16 * 1 L.D. PLATE

* Not & servicable part.



36" Single-Stage Snowthrower Body & Rotor

wamg

Mount to
tractor frame.

Clearance between
oulside of sprocket
and slde Eplata to be
B17 +.06°

A\ CAUTION
TO AVOID POSSIELE INJURY
*ﬁﬂ T OPERATORS ICENTLAL FON LEFETY 'EJI.ISIE%I.I LUSE WANGS TO UNFLUG CHEOTE 08

= KEEF ALL GUARDS AND THIELDS T FLACE = RUWATI DMECT DIELKARCE kO A% 70 AVIED a2
» 107 ENGINE. KEMUVE NET, AND BE SURE  BGAMIT ONf GAMARE T0 PERSONS OA
CHMPLETE &TOF DEFLSE SEMUTIE A = NEYEN ALLOW ANTIWE [N FRONT OF
GMFLUEENE DFERATING. MICHIE Ref. No. 16
Torque to 13-
17 fi. hs,



Mfg. Mo. 1691521
36" Single-Stage Snowthrower - Body & Roior

REF. PART
NO, NO. QaTy. DESCRIFTION
1 106653 1 SPROCKET, Rotor
2 106774 1 DEFLECTOR
3 106856 1 ROTOR ASSY,
4 106363 1 SCRAFER, Body
5 108717 1 SPACER
=i 151044 1 KEY
Fi 171388 1 BEARING
B 172278 2 FLAMGE, Bearing
9 172279 2 FLANGE, Bearing
10 173934 2 BEARING, Cartridge
11 176934 1 GRIP
i2 1656835 1 LInK
13 1675232 1 SPRING
14 1676632 1 PLATE, Side
5 1677485 1 CECAL, Safety
16 1879206 1 DECAL, Safety
17 1701817 1 LEVYER ASSY.
18 1701240 1 DECAL, Caution
19 1713424 2 SKID, with Wear Strip
20 1713541 i BODY & FRAME ASSY.
21 13 G622 2 MNUT, Hex, 1/4-20
22 1516950 5 NUT, Hex, Full, 3/8-16
23 1876964 2 LOCKWASHER, 144
24 1276965 = LOCKWASHER, 3/2
25 1917356 4 LOCKWASHER, 516
pc) 1917272 4 NUT, Mex, Full, 8/16-18
27 1913226 2 WASHER, Plain, 11/32
25 1913381 2 WASHER, Flain, 5/16
29 1921332 &8 CAPSCREW, Hex, 5M15-12 x 3/4
20 1921359 2 CAPSCHEW, Hex, 1/4-20 X 5/8
21 1821965 1 CAPSCREW, Hex, 2/8-16 x 1-3/2
32 1921977 1 CAPSCREW, BME-18x 1-1/4
33 1922755 1 WASHER
34 1923225 G CAPSCREW, Hex, 516-18 x 7/8
35 1923358 i MUT, Hex, Lock, 1 /4-20
38 1923362 3 LOCKNUT, Hex, EH6-158
a7 1924356 l WASHER
38 18324940 4 WASHER, Plain, 13/32
39 1225205 4 CAFSCREW, Hex, 5/iG6-18 x B/B
40 1928721 1 SETSCREW, 5M16-18 x 516
41 1931348 4 CARRBIAGE BOLT, 3/8-16 x 3/4
42 19358048 5] MUT, Hex, Flange Lock, 516-18
43 * 1 1.D. PFLATE

* Mot a servicable part.



38" Single-Stage Snowthrower - Drive

Must be parallel to
blower housing within
1/8" when assembled.

(Greaze when
assemblad.

E é 18
Sprocket must be %7

in-line with driven
sprocket within 06"

Torque to
A5, hs,

Apply Frease ke

enfire enp?fh of chain
{Lithium Mo, 23

NOTE: Unless noted otherwise, use
the standard hardware torque specl-
fication chart iccated on the inside
back cover.



Mfg. No. 1691521
36" Single-Sfage Snowthrower - Drive

REF. PART

HO. NO. oTY. DESCRIPTION
1 106RE0 1 SHAFT ASEY.
2 154258 2 BEARING, Needle
3 - 171242 i GHAIN {Auger Drive}
4 171248 1 PULLEY
L a0s123 1 KEY
& 921133 1 FITTING, Greaze
7 16851084 1 HOUSING ASSY., wBearings {Incl. Ref. No. 2)
8 1666145 2 CLAMP
9 1663105 2 SPACER

ELL 1676738 1 GUARD, Chain

ik 1917356 2 LOCKWASHER, 516

12 197372 2 NUT, Hex, Fuil, 5/18-18

13 1922127 2 CAPSCREW, Hex, 5/16-18 x 1-2/4

14 1928352 7 LOCKNUT, Flange, 5f16-18

is 1928721 1 SETSCREW, 516-18 X 1/2

16 1934654 3 SCREW, Hex, Whizlock, 378-16 x 1

17 1960244 2 SCREW, Hex, Whizlock, 3/8-16 x 2-3/4

18 sOE1012 4 WASHER



36" Single-Stage Snowthrower - Spout

[rstall clip a2t

~ Must be snug but (o
| free to rotate when Oy
[ assembled. 2

¥
AN
NOTE: Unless noted othernwise, use *c,:_\: g
the standard hardware torgue speci- e
fication chart located on the inside
back cover.

10

e



Mfg. No. 1691521
36" Single-Stage Snowthrower - Spout

HEF. PART
NO. NO. QTyY. DESCRIPTION
1 121175 1 LiNER
2 152050 1 GUIDE, Rod
3 171362 1 CABLE ASSY.
4 171379 1 WASHER, Cup
S 171382 1 CLAMP
3] 176933 1 GRIP, Handlz
ri 18667720 2 SFACER
B 1667791 1 DEFLECTCOR
8 1670578 1 KNOB
10 16774588 1 DECAL, Blower Housing .
11 1704204 1 CHUTE ASSY.
iz 1704445 1 GUARD ASSY ., Chute
13 1707522 1 ARM, Suppart
14 i713417 1 ROD ASSY ., Spout
15 1713419 1 HAMNDLE, Spout Contrel
16 1317356 3 LOCKWASHER, 516
17 1917372 a3 NUT, Hex, Full, 5/16-18
18 1917842 a WASHER, Plain, 5A16
18 1918447 2 COTTER PIN, 3732 % 354
20 1918326 1 WASHER, Plain, 5/16
21 1921210 2 CAPSCREW, Hex, 3/8-16 x ]
22 1921221 1 CAPECHEW, Hex, 1/4-20 x 1 1/2
23 19213149 1 WASHER, Flat
24 15923325 o CAPSCREW, Hex, 5618 x 7/8
2h 1327428 1 SCREW, Hex, Taptite, 1/4-20 x 3/8
26 1930642 1 LOCKMNUT, Hex, 1/4-20
27 1930845 2 NUT, Hex, Flange, 3/2-16
28 1931335 1 CARRIAGE BOLT, 8HG6-18 x1
pra 1935048 2 NUT, Hex, Flange Lock, S5ME6-18
20 1936482 2 CAFSCHBEW, Hex, 5/16-18 x 3/4
1| 19601 26 2 PLISH NUT

n



Grass Mulcher Kit (for 38" Mower)

NOTE: Unless noted otherwiss, use
the standard hardware torgue speci-
fication chart located on the inside
back cover.

f2

iz nl

‘1
1! g Dil(@
&—5



Mfg. No. 1692471
Grass Mulcher Kit (fer 38" Mower)

REF. PART
NG, NO. QTY. DESCRIPTION
*{ 17076584 8 SHREDDERS, Leaf {optional)
2 1708006 1 BAFFLE, Discharge
3 1708064 1 BAFELE, Mulching
4 1217356 7 LOCKWASHER, 56
5 1917372 7 MUT, Hex, 516-18
6 1912438 8 MUT, Hex, Plastite, 5/16-18 {optional)
7 1931333 5 CARRIAGE BOLT, 516-18 x 3/4

* Available as a replacement kit under part no, 1686509,
Contains gty. 8 each of Ref. No. 1 & 6.

13



Clean Sweep Twvin Caicher - Adapter, Biade & Tube

“21

..I
HE Mat
i r
A
\ o
I :
1 b 1
) o
[ e .__.
,n...n.n_ llllllll o Pl
Pof
i F ..__
Y S gf
’ £ A ™
\u _.‘ S, —
¥ e o o
O S
.... -
% *
A L . ¥
ol
~— L
— L}
—
5
o=

Unless noted atherwise, use

NOTE

the standard hardware torgue speci-

fication chart located on the inside

back cover.

14



Mifg. No. 1692620

Clean Sweep Twin Caicher - Adapier, Blade & Tube

REF. PART
NG, NQ, aTY. DESCRIPTION

1 1679163 1 WING NUT ASSY,

2 1702665 bod SPACER

3 1703765 1 BAFFLE, 387 Mowsr

4 1703769 3 TLBE, Transfer

& 1703770 1 ADAPTER

33 1704341 1 WASHER, Spacial

7 1704355 1 BRACKET, Attachment

&8 1704603 1 LATCH, Tube

9 1704977 1 BLADE, High Lift, 38" Mower
10 1705010 1 ADAPTER, Blade, High Lilt
11 1017356 4 LOCKWASHER, 5/16
12 1917372 4 NUT, Heax, &8/16-18
i3 1918326 1 WASHER, Flat
14 1918438 3 MUT, Hex, Lock Esna, GHE-18
15 18328508 1 MUT, Hex, Centerdosk, 516-18
18 18231332 1 CARRIAGE BOLT, 5/16-18 x 5/8
17 1931338 2 CARRIAGE BOLT, 5f16-18 % 1 -3/4
18 1931339 1 CARRIAGE BOLT, 5f16-18x 2
19 1935048 1 NUT, Flange Lock
20 1960122 i CAPSCREW, Hex Hd.
21 1980185 1 WASHER, Flat
22 1960371 3 CAPSCREW, Hex Hd., 5A168-18 x 3/4

13



Clean Sweep Twin Catcher - Cover

MNOTE: Unless noted otherwise, use
the standard hardware tarque speci-
fication chart located en the inside
back cover.

16



Mfg. Nos, 1692620, 1692621

Clean Sweep Twin Catcher - Cover

REF. PART
MO. NO. GTY. DESCRIPTION
1 980367 2 FIN, Round Head
2 1667248 3] CLIP, Canoe
3 1672023 2 CLAMP
4 1675043 4 RIVET, Pop
5 1675707 2 CLIP, Tube
G 1703700 1 SCREEN
7 1703764 2 BAG, GGrass
a8 1703807 2 HANGER
3] 1703822 1 CROSS ASSY.
10 1703853 1 HANDLE, Latch
11 1703855 2 HOOP, Bag
12 1704056 1 COVER ASSY. {incl. Ref. Nos. 4, 6, 13, 20, 21, 24, 32 & 39)
13 1704057 1 SEAL, Clip
14 1704075 1 SUFFOHET, Tube
15 1704135 1 SEAL, Cover
ELH 1704180 2 WINDOWY
17 17044056 1 DECAL, Safety
18 1704507 i STRAP, Tube Support
19 1704508 | BRACKET SEAL
20 1705876 1 CABLE, Double Loop
2% 1910651 4 WASHER
22 1917356 4 LOCKWASHER, 516
23 1917372 4 MEUT, Hex, 5f16-18
24 18213182 1 WASHER, Plain, 1/4
25 15921965 4 CAPSCREW, Hex Hd., 3/8-16 x 7/8
26 1927428 2 SCREW, Taptite, 1/4-20 x 378
27 1928352 4 NUT, Hex, Whizlock, 3/8-16
28 1928919 2 MNUT, Hex, #10-32
28 1930631 2 SCREW, Truss. Hd,, #10-32 x 1/2
30 1930642 5 LOCKNUT, Flangs, 1/4-20 End Lock
31 1931333 4 CARRIAGE BOLT, 5/16-18 x &/4
az 10338386 ! NUT, Speed
23 1960077 2 ‘WUT, Hex, Lock, #8-32
34 1960096 2 WASHER
a5 jes0221 2 CLIP, Haimpin
36 1260252 5 CARRIAGE BOLT, 1/4-20 x 5/8
37 19803 Fi RIVET, Pop
38 19603580 1 SCREW, Round Hd., #8-32 » 78
39 1960400 p! SCREW, Sell Tapping, #1012 x 5/8
40 1704615 1 SUPPORT ASSEMBLY, Tube

{Incl, Ref. Mos. 14,15,18,19,33,34,37 28).

17



Clean Sweep Twin Catcher - Hilch

NOTE: Unless noted atherwise, use
the standard hardware torgque speci-
fication chart located on the inside
back sover.

18



Mig. Nos. 1692620, 1692621

Clean Sweep Twin Catcher - Hitch

REF. PART
NQ. NO. QTyY. DESCRIPTION
1 176012 1 CLIF PIN, Safety
2 1672265 k| FIN, Clevis
3 1703745 1 SUPPORT, Upright
4 1715037 1 HITCH
5 1218865 4 LOCKWASHER, 3/8
& 1316350 4 NUT, Lock, 3/8-16
7 1821210 4 CAPSCREW, 3/8-16 x1

19



Turbo Clean Sweep Twin Caicher- Tubs

—Zids

w 5y

Pyl g
et S
rrrrr o

.
h

< H

is2, use

Unless noted otherw
the standard hardware torgue speci-

NOTE

ITLS]

de

fication chart located on the

back cover.

20



Mfg. No. 1692621

Tinbo Clean Sweep Twin Catcher - Tube

REF. PART
NO, NQ. QY. DESCRIPTION
1 910542 2 RIVET, Pop
2 1704283 1 TUBE, Upper
3 17050683 1 CLIP, Spring
4 1707712 i TUBE ASSY., Lower {Incl. Ref. Nos.1,3 & 5)
5 1910531 5] WASHER, Plzain
& 1928919 2 NUT, Hex
7 1930531 2 SCREWY, Truss Hd., #10-32 x 1/2
B 1930641 1 MUT, Hex, Flangs Lock, 1/4-20 (Shippead with Turbo )
g 1960252 1 CARRIAGE BOLT, 1/4-20 x 5/8 {Shipped with Turba )

21



Hitch Assembly (for 36" Snowthrower)

“*{885R

MOTE: Unless noted otherwise, use
the standard hardware torgue speci-
fication chart located on the inside

back caver,



Mfg. No. 1692622
Hitch Assembly (for 36" Snowthrower)

REF. PART
NOD. NO. QTyY. DESCRIFTION
1 105249 ! PN, Clevis
2 108717 1 SFACER, 25/64 » B/g x 17/64
J 156306 2 PIN, Clevis, 3/8
4 158227 3 SPACER
5 162115 2 BELT STOP
g 171247 2 FULLEY
7 176012 4 CLIP, Spring
8 Q27ERS 1 HING, Retaining
g 960361 i SCRHEW, Hex, Washer Hd., 3/8-12x 2
10 1666287 1 PULLEY ASSY. w/Bearing (Incl. Ref. Nos. 8, 16 & 35)
i1 1665294 1 SPACER
12 1667812 1 SFACER
13 1678241 1 BELT
14 1704703 i PUSH BAR ASSY.
15 1704731 1 FIVOT, Bracket
16 1705897 1 BEARING {Also included with PULLY ASSY. Ref. No. 10)
17 1707455 1 SUPPORT ARM, Rear
i8 1715012 1 BRACKET
19 1715757 2 LIPSTOP, Hitch
20 1715758 1 RCD, Latch
21 1911386 2 WASHER
22 1218850 L NUT, Hex, Full, 3f8-16
23 1916951 1 NUT, Hex, 1/2-13
24 19169565 5 LOCKWASHER, 2/8
25 1916966 1 | GCKWASHER
26 1320415 2 CAPSCHEW, 3/8-16x1-1/
27 1921178 1 CAPSCREW, Hex, 1/8-13 x 1144
28 19218741 1 CAPSCEEWY, 3/8-16x 1-3/4
29 1922130 1 CAPSCRHREW, 3/8-16x 2
20 1924240 10 WASHER, Plain, 516
k3 | 1828362 1 MNUT, Whizlock, 37818
32 1960033 2 CLIP, Spring
32 1960244 1 SCHREW, Whizlock, 3/5-18 x 2-2/4
34 3209100 1 SPACER, 13/32 x 1 x 13116
3% - 1 PULLEY {Crder Ref. Mo. 10)



Bracket & Lift Rod (for 36” Snowthrower)

"T1956R

Mountin fop
hole as shown

_._/
E
f
rl-.-a
-~
i

~

Meount in upper
holes as shown

L TR

il
/.,.
b
¥

3

fication chart located on the inside

the standard hardware torque speci-
back cover.

NOTE: Unless noted otherwize, use

29



Mfg. No. 1692622

Bracket & Lift Rod (for 36" Snowthrower)

REF. PART
NO, MO, aTyY. DESCRIPTION
1 1Ea207 1 SPACER
2 171011 1 SPRING
3 171679 1 GUIDE ASSY., Rod
4 177565 2 CLIP, Frame
5 1666887 i ROD, Lift
g 1668282 1 SPRING
7 1741600 2 REFLECTOR
8 1704741 1 ROD ASSY., Adjustment
2] 1704743 gl TRUNICN
10 1705838 1 GLUIDE, Spring
11 1715488 2 BRACKET, Stop
12 1916850 1 MLUT, Hex, Full, 3/8-16
13 1916365 1 LOCKWASHER
i4 1920678 a8 CAFBCREW, Hex, 76 x 1
15 1224240 1 WASHER, Plain, 5/16
168 1328721 2 - SETSCREW, 518 x 12
17 1930650 G LOCKNUT, Hex, Flange, 7/16-14
i3 1820651 1 LOCKMNUT, Hex, Full, 2/f8-16
ig 1960033 2 CLIP, Spting
20 1960268 ! CARRIAGE BOLT, 3/8-16 x 1-1/4
21 8031007 2 COLLAR, Set

25



Lift Lever

1942

18

12

NOTE: Unless noted otherwise, use
the standard hardware torque speci-
fication chart located on the inside

back cover.

26



Mfg. No. 1692623

Lift Lever
REF. PART
NOQ. HO. QTyY. DESCRIPTION
1 18650157 1 BUTTON
2 1657648 1 LEVER LATCH
3 16685581 1 LIFT QUADRANT
4 1667286 1 SPRING
5 1667230 1 LATCH ROD
5 1674665 1 SPACER, 3/ 1.D. X 580D, X 118"
7 1675795 3 SPACER
| 1704715 1 LIFT BRACKET GUIDE
9 1704716 1 SPACER
10 1704718 1 LIFT LEVER ASSY.
11 17135995 1 GRIP
i2 1919438 4 MNUT, Hex, 5/16-18
13 1921719 1 CAPSCREW, Hex Hd, 5/16-18 x 2-1/2
14 1921977 3 CAPSCREW, Hex Hg, 5M6-18 x 1-1/4
15 1927809 i ROLL PIM
i6 1934953 1 PUSHNUT

27



Hitch (For 42" Snow/Dozer Blade)

“*2024R

NOTE: Unless noted otherwise, use
the standard hardware torque speci-
fication chart lacated on the insides
back cover.

28



Mfg. No. 1692624
Hitch (For 42" Snow/Dozer Blade)

REE. PART
NO. NO. QTy. DESCRIFTION
1 105249 1 PIN, Tine Shaft
2 108717 i SPACER, 25/64 X 5/8 X 17/64
3 156308 2 PIN
4 171014 1 SPRING
5 171679 i GUIDE ASSY, Rod
6 176012 2 CLIP Safety
7 960361 1 CAPSCREW, Hex, 3/8-16x 2
8 1603602 1 PIN, King
] 1855651 1 RIN, Hitch
10 1665887 ! ROD, Lift
11 1669241 1 CHAIN, 4-Link
12 1675232 i SPRING
13 1678549 1 PIN, Fivot
14 1704703 1 PUSH BAR ASSEMBLY (Rear)
15 1707455 i SUPPORT, Rear
16 1709813 2 BAR STOP.
17 1714946 1 PUSH BAR ASSY. (Front)
18 17150142 i BRACKET, Spring Assist
19 1715757 2 UPSTOP, Hitch
20 1715758 1 ROD, Latch
21 1911386 2 WASHER, Flat
22 1916957 1 NUT, 1/2-13
23 1916966 1 LOCKWASHER
24 1919381 2 WASHER, Plain, 516
25 1921176 1 CAPSCREW, 1/2-43x 1 1/4
26 1828352 1 NUT, Whiz Lock, 3/8-16
27 1928721 2 SETSCREW, 5/16-18 x 1/2
28 1960033 8 CLIP, Spring
29 1960373 2 SCREW, Hex, Taptits, 5116-18 x 1
30 3299100 1 SPAGER, 13/32 X 1 X 1316
31 3031007 2 COLLAR, Set

20



38" Blower - Housing

NDTE: Unless noted atherwise,
uze the standard hardware torgque
specification chart located on the
inside back cover.

Deflectar Group

Sae Arbor Pulley &

30

Maunt:
Bracket

“RI30R

holes for 38" Turho
y., Bef. Mo 18



Mfg. No. 1692626

38" Blower - Housing

REF. PART
NO. NO. QTyY. DESCRIPTION
1 108202 2 BEARING
2 SE0403 1 KEY, Woodruff, Modified
3 1657430 1 SPRING, Tension
4 1665982 4 BEARIMNG, Retziner
] 1668500 1 BRACKET, Anchor, Spting
G 1876145 2 BLUSHING
7 1676833 i SPACER
a 1878435 1 BELT STOP
g 1700259 1 DECAL, Danger, Blower
10 1704214 1 FITTING, Grease
11 1705287 1 PLATE, Cover
12 1705482 1 FAN HOUSING {lncl. Ref. No. 9)
13 17062584 1 LEVER A3SSY, Tutbn {Incl. Ref. Nos. 6 &10}
14 1706465 1 FLATE ASSY.
15 1706631 1 FAM ASSY., & Blade
16 1706634 1 PULLEY, Driven
17 1708030 1 IDLER PULLEY ASSY.
18 1714911 1 BRACKET ASSY., Turbo
12 1917256 1 WASHER, Spring Lock, 516
20 10917372 1 NUT, Hex, 516
oy 1920415 1 CAPECHEW, Hex Hd., 2816 x 1-1/4
22 1960472 2 SCREW, Truss Hd., 1/4-18x 5/8
22 1821459 3 CAPSCREW, Hex, 1/4-20 % 58
24 1823344 3 CAPSCREW, Hex Hd., 1/4-20 x 374
23 1924367 1 WASHER, Flaf
28 1924874 1 WASHER, Flat
27 1524940 2 WASHER, Flain
28 1925003 i CAPSCREW, Hex, Taplite, 1/4-20 x 1/2
29 1927557 & NUT. Flange, Whizlock, 5/16-18
20 1228651 1 SETSCREW, Hex, Socket Hd., 51518 x 5HE
| 193064 10 NUT, Hex, Flange Lock, 1/4-20
32 1831333 7 CABRIAGE BOLT, 5A6-18 x &/4
33 1831355 1 CARBIAGE BOLT, 3/8-18x 2-1/4
34 1933263 1 WASHER, Flat
3 1933988 (51 PUSH MUT, 3/8
a6 1960251 2 MUT, Hex, Jam, Center Lock, 3f8-18
37 1960252 1 CARRIAGSE BOLT, 1/4-20 x &/8
38 1960256 2 SCREW, Wsh. Hd.., 1/4-18 x 5/8

K]



38" Biower - Arbor & Defisctor

“2145R

fication chart located on the inside

the standard hardware forque speci-
back caver.

NOTE: Unless noted otherwise, use

32



Mig. No. 1692826

38" Blower - Arbor & Deflector

REF. PART
NO. NO. QTY. DESCRIPTION
1 172845 1 BELT 5TOP
2 16870578 1 KNOB
3 1704768 1 BRACKET, Idler, Turbt
4 1704881 1 BRACKET ASSY., Cut-off
5 1708065 1 PIVOT ASSY ., 38”
G 1705141 1 BELT
7 1705716 1 ROD, Deflector
8 1713091 1 FULLEY
g 1713621 1 HURB, Pullay, Short, Splined
10 1713624 1 HUE, Fulley, Long
11 1714817 1 PULLEY ASSY., Idler
12 1715078 1 SPRING LATCH
13 1231337 1 CARRIAGE EOLT, 5A6-18x1-1/2
14 1916950 1 MUT, Hex, 2/8-16
15 1816965 1 LOCKWASHER, 3/8
i6 18917356 2 LOCKWASHER, 5M16
17 1977372 2 NUT, Hex, 516-18
18 1921971 1 CAPSCREW, 3/8-16 x 1-1/4
149 1923362 1 LOCKNUT
20 1924840 3 WASHER, Flat, 3/5
21 1930500 2 SCREW, Taptite, 5H6-18 % 1-1/2
22 1921277 2 NLUIT, Hex, Flange, Whizlock, 5/46-18
23 1231333 2 CARRIAGE BOLT, 2/16-18 x 3/4
24 1933463 1 WASHER, Flat
25 1833898 4 NUT, MNylock, #10-24
26 1360404 4 SCREW, Truss Hd., #10-24 x 3/4



Snow Cab

(Mo llustration Available)

Hitch - Rear Weight

NOTE: Unless noted other- B
wise, use the standard hard-
ware torque specification
chart located on the inside
back cover.

P ————




Mfg. No. 1692629

Snow Cab
REF. PART
NO. NO. OTY. DESCRIPTIGN
1 * 1 Snow Gah, 10-10-50
2 1713483 1 Handlz, Spout Conirol

* Nat a servicable part.

Mfg. No. 1692636
Hiteh - Rear Weight

REF. PART
NO. NO. QTY. DESCRIPTION
1 176012 1 CLIF PIN, Safety
2 1672365 1 PIN, Clevis
3 1715037 1 HITCH
4 1925125 2 WASHER
G 1830650 2 MNUT, Lack, 7H6-14
5] 1860388 2 CAPSCREW, 7/16-14 - 8 {for uze with two walghts} -
1960412 2 CAPSCREW, 7118-14 x 4.5 {for use with ona weight)

35



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8

In./fLbs. infLbs. in./Lbs.

Ft.fLbs. Mm, Ft./Lbs. Nim. FL/.bs, MNm.
8-32 19 2,1 30 3.4 41 4.8
8-36 20 2.3 31 3.5 43 4.8
10-24 27 3.1 42 4.9 80 6.8
10-32 a1 - 3.5 49 5.5 68 7.7
1/4-20 66 7.6 g 10.9 12 16.3
1/4-28 76 8.6 10 13.8 i4 9.
5/16-18 11 15. 17 23.1 25 34,
5/16-24 12 16.3 19 25.8 25 34,
3/8-16 20 27,2 30 40.8 45 61,2
3/8-24 23 31.3 35 47.6 50 68.
7/16-14 30 40.8 50 68, 70 95.2
7H6-20 35 47.6 55 74.8 20 108.8
142-13 50 58. 75 102, 110 149.6
1/2-26 55 74.8 a0 122.4 120 1683.2
O/16-12 65 88.4 110 149.6 150 204,
9/16-18 75 102. 120 163.2 170 231.2
5/8-11 80 122.4 150 204, 220 296.2
5/8-18 100 136, 180 2448 240 326.4
3/4-10 160 217.6 260 353.6 486 528.
3/4-16 180 244.8 300 408. 420 571.2
i8-8 140 190.4 400 544, &00 216,
7/8-14 155 210.8 440 598.4 660 897.6
1-8 220 269,2 580 788.8 900 1,224,
1-12 240 326.4 640 870.4 1,000 1,360.

_ BOLT HEAD MARKING
NOTE: 2.AE. GRADE:

1.

These torque valuss are to he used for all hardware
sxduding: locknuts, sell-tapping screws, thread
forming screws, sheet metsl screws and socket head
selscrews.

. Aecomrmended seating lorque values e locknuls:

a, For prevailing torgue locknuts - use 55% of grade &
torques.

b. For flange whizleck nuts {and screws) - use 135%
of grade 5 torques, '

. Unless ctherwise nated on assembly drawings all

torque values must meet this specifization.







MASSEY FERGUSON

LAWH & GARDEN EQUIPHENT

Massey Fergusen Lanm & Gatdely Equiprveny
is Manyfacnered and Distrbuted by

Simplicity Manufactoring Tne.
S00 M, Fpring Sseeet, N0, Bos 337
Port Washingtoa, W1 230740997

TP-1419-01

Rev. 3496

& Copyright 1996 Simplicity Mamnrfacturing, ne.
All Righls Resarved. Printed In LSA,




